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- THE USE OF THE MATER

(ACCORDING TO THE PROVISIONS OF THE CRIMINAL CODE 231)

IAL OUTSIDE THE SPECIFICATIONS INDICATED ON THIS CERTIFICATE MAY CAUSE SAFETY
AND/OR MONETARY PROBLEMS. FURTHERMORE, ANY ORGANIZATION OR PERSON(S) WHO DELIBERATELY MODIFIES
THE CERTIFICATE WILL BE PROSECUTED FOR FORGING AN OFFICIAL DOCUMENT
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CERTIFICATE NO.: E200905-0021-000489(5004055) CERTI FICATES L/C No. (P/O No.) : 47LI-CO4065-TLRR(1103070196)
AFE B A F & 7 :
COMMODITY E:R.W STEEL PIPE - se H SeAH Steel 7C..°rp CUSTOMER PLESA
AE T A ) (F)M| of M| & z 8 2
SPECIFICATION “: API SLB PSL1/ASTM A53B(2007) HEAD OFFICE ;5 BONGNAE-DONG 1GA, JUNG-GU, SEOUL, KOREA SHIPPER DUFERCO SA
' ' POHANG PLANT ; 14-1, JANGHEUNG-DONG, NAM-GU, POHANG
| omaro, | B = 7 4 % % = QUANTITY ] 5
NO. | (BATCH. NO.) . ORDER SIZE 2o 2.7 9| FFW/T) REMARK
*1 PCS TOTAL LENGTH WEIGHT
21 (SH‘};}ggggo) BBE 10" X 0.500." X 6:120 M 57 348.840 M 28.448 | CONFIRM TO NACE NORM MRO175(LAST. EDITION)
. , *ERW: CHEMICAL COMPOSITION, HEAT TREATMENT AND HARDNESS ONLY
22.|(s173122110)| BBE 18" X:0.375 " X 6.120:M 21 128:520 M 13.474 | *DSAW: CHEMICAL COMPOSITION AND HARDNESS ONLY
23 | (sEraess )| BBE 18" X 0.375 * X 6.120 M 43 263.160 ¥ 27.590
24 (s 0038 0)| BBE 18" X037 "  X6.120 M 13 79.560 M 8.341|
. . . TMPACT
HYDROSTATIC VD[F|sS|C|RM[B|D|[C|F|F|RF| ZINC COATING TENSILE TEST
SRS || DLl L B O EALE|{RIRIL|L|EL TEST CHEMICAL  CMPOSITIONGS) (Gage Length : 50mn) i) I
SH|A|O[M|SGIN|T|U|A[A]|VA HARD~| HEAT | FROTECTIVE
AT NO -{UE[T|Cc|E|IN|D|F|S|R|N|ET . , NESS | TREAT) COATING &
; Sisech Rl anlw | KR ol T 1)1 | 6| R T|WEIGHT OF z 5 g Cc|Si| Mn'|P:|:s |culni|cr|MO|V |cEq| D | TENSILE | -YIELD. | E.L |ENE-(SHEAR TEST [ MENT | LINING
NO. | (BATCH NO.) & Lsip £ UTIN G N|E|SE|ZINCCOATI 5| 5| S | § | STRENGIH| STRENGTH) . | RGY {AREA
psi. U.bu &0 Iil S: ﬁs o ,G :E];J CQAIK (I; 2 2121223 g HRC SN THICK-| H
L N|N ol N g ; NESS |7 |
T a2 G N [oauss| 3 G *4 |15 +6 57 sgsg| PSi | psi 410 lrould % s |
NE ; 30 MAX |26 120.| 30 | 30 |40]100 40| 15{80 , 22
SPEC TE 4 - MIN | : , ; 460200, | 35500
21 4-1030 | 190 [G|ec| 6|6 G H [15[18] 62 [16] 4| | i : ~
| (SHI4152080) : pl14]18]:63:|17}5 [2|af1r|1| || 71210 | :53220 | 37 10 | 6
s ; : poaelas| 61 |az)2 1|2 l2|r|1l |w| 76430 :
22 |- +c815946 | 1990 | G |G |6 |6 G- CHof16] 1| 73| 1409 oH :
(S1I3122110)| P-|15| 1|73 |13| 8 |1|m®l1{1|1| |T| 68450 | 51050 | 38 7 |G
T : , : P |16 1| 73 (127 | L|m®|1]|1|®R| |w]| 74110
23 |- C825893 1990 [G|G| 6 |G G B | 1]so|13f10f | | | : ;
(S1J3122130) ; P |15| 1|81 |15(12)1|1|1|1]|1| |T| 70190 | 54670 | 35 |6
: s , e P o|w6| 1|81 ||| afafr|t|1] |w| 73820
24| 836638 +| --1990. |-G |G| G |6 G H|18] 1|76 |1a|7| | | -
| (s133122140)| - P |17]1|-75-|15 5 [1|2|1|1|1| | 1] 69610 | 50180. | 39 .10 | G
P |19|m|.76 |12| 5 |1|2]2|1|{1] |w] 76000
N B~ #12 ¢ 2
0.-|'Refer  To:The Attached H
T | Section Designation E
E R
S . - WE HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH ABOVE " T
urveyor : SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTABLE. anager of Q.M Dept.




